
Integrated Water and Wastewater 
Master Plan

October 2023

Prepared by



3301 C Street, Bldg 100-B
Sacramento, CA 95816

Tel: 916.341.7760
Fax: 916.341.7767

B U I L D I N G  R E L AT I O N S H I P S  O N E  P R O J E C T  AT  A  T I M E



 

 
 

Groveland Community Services 

District 

 

Integrated Water and Wastewater 

Master Plan 
 

FINAL 

 

October 2023 

 

Prepared By: 

 

 



 

 

 

 

 

 

 

 

 

 

PAGE INTENTIONALLY LEFT BLANK 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL i 

TABLE OF CONTENTS 

 

EXECUTIVE SUMMARY ...................................................................................................... ES-1 
[...]
Although the water obtained from the Hetch Hetchy Tunnel feeding the WTP originates from 

a surface water source, the water quality is considered exceptional, with only disinfection and 

pH adjustment required. 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 40 

The Big Creek turbine produces approximately 1,300 gpm at 565 feet of head.  Currently, the 

supply pumps operate about 4 hours per day. Big Creek supplies approximately 2/3 of the 

water to the system. 

Second Garrote WTP 

The Second Garrote WTP is located approximately two miles southeast of central Groveland, 

immediately north of the Hetch Hetchy Tunnel.  Access to the facility is along an unpaved 

road, south of old Highway 120.  Raw water supply for the Second Garrote WTP is pumped 

from the Hetch Hetchy Tunnel via a vertical shaft, treated to potable water standards via the 

water treatment facility, and pumped into the distribution system to meet demand and fill the 

storage tanks. 

The Second Garrote WTP was originally constructed in the 1970’s, with upgrades paralleling 

similar upgrades for the Big Creek WTP, including treatment and storage upgrades, and 

chloramination and ultra-violet (UV) disinfection upgrades. 

Similar to the Big Creek WTP, water quality obtained from the Hetch Hetchy Tunnel feeding 

the Second Garrote WTP is considered exceptional, with only disinfection and pH 

adjustment required.  Treatment without filtration has been granted 1993 under the same 

filtration avoidance permit as per the Big Creek WTP. 

The Second Garrote turbine produces approximately 700 gpm at 760 feet of head. Currently, 

the supply pumps operate about 4 hours per day. Second Garrote supplies approximately 1/3 

of the water to the system.     

Alternate Water Supply WTP  

Secondary water supply for the District is provided from Pine Mountain Lake (PML).  To 

utilize water from the lake, GCSD must activate a trailer mounted treatment facility, known 

as the Alternate Water Supply (AWS).  The treatment trailer is above-grade and is manually 

intensive to operate.  The AWS is permitted to produce 600 gpm, however it typically 

produces approximately 300-550 gpm.   

The AWS facility is located at the end of Par Court in the middle of the Pine Mountain Lake 

Golf Course.  The equipment is located on the southeast corner of the paved parking lot.  

Raw water supply for the AWS is obtained from Pine Mountain Lake located one mile east 

of the AWS.  Treated water is discharged into a pipeline which connects to the nearby 

potable water distribution main. 

Installation of the AWS was implemented to allow the Big Creek and Second Garrote WTPs 

to be shut down when the Tunnel is taken offline for periodic, planned tunnel inspection and 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 41 

maintenance.  The AWS was approved for use as a temporary water source in 2007.  The 

AWS facilities were constructed approximately ten years ago. 

Recycled Water 

The District produces recycled water at the WWTP.  The secondary treated and disinfected 

effluent is metered and then pumped into Reservoir No. 2, which is a 32 acre-feet capacity 

open storage facility. The treated effluent is blended with water from Pine Mountain Lake 

and used to irrigate the Pine Mountain Lake Golf Course. 

During times of the year when there is no demand for the effluent from the golf course, it is 

directed to spray fields, although the spray fields cannot handle the entire recycled water 

demand if nothing is directed to the golf course. At times there is a need to pump the effluent 

to both the golf course and the spray fields. There is currently a trailer-mounted pump at the 

south end of the reservoir that conveys the effluent to the spray fields when the main 

irrigation pump is being used to direct the effluent to PML. The District’s recycled water 

production for years 2016-2020 is shown in Table VI-1. Approximately 85-90% of the 

recycled water produced is delivered to the Pine Mountain Lake Golf Course.  

Table VI-1: District Recycled Water Production (Gallons) 

Month 2016 2017 2018 2019 2020 

Jan 93,360 0 153,161 32,285 2,648,800 

Feb 2,475,818 1,130,752 17,000 0 4,828,840 

Mar 851,607 4,100,421 2,045,481 1,391,732 803,000 

April 2,420,523 5,161,748 3,834,612 4,776,750 1,377,800 

May 4,310,675 8,900,408 4,281,000 3,929,000 4,489,000 

June 7,801,271 12,695,362 6,400,267 7,411,000 6,152,000 

July 7,960,378 16,222,308 6,912,271 8,803,440 7,761,880 

Aug 6,741,275 14,863,168 5,303,481 8,131,240 4,437,000 

Sept 6,266,881 11,598,728 2,816,748 8,568,968 1,808,680 

Oct 2,338,672 3,214,704 1,340,124 6,615,552 3,435,432 

Nov 1,282,937 3,138,322 236,217 2,793,480 2,075,920 

Dec 653,552 2,496,002 5,537,818 1,853,676 1,225,224 

Total 43,196,949 83,521,923 38,878,180 54,307,123 41,043,576 

 

This Master Plan recommends that the District aggressively target and resolve the sewer 

system I/I, which will reduce the amount of WWTP influent and recycled water being 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 42 

produced (especially in the wet months).  However, there is a need to find additional means 

of disposing of the treated recycled water effluent from the WWTP, especially if the PML 

golf course is unable to take recycled water.  It is recommended that the District prepare a 

focused recycled water master plan that identifies the infrastructure required to deliver 

recycled water to additional irrigation disposal locations, such as the baseball field, Mary 

Laveroni Community Park and greenbelt pathways. A focused recycled water master plan 

should evaluate the variety of recycled disposal conditions and what-if scenarios, such as 

what happens if/when the PML golf course can’t take recycled water? How much flow can 

the existing spray fields handle (need to consider area, topography, soil data, geology, 

vegetation, groundwater, etc.)?  

 Treatment 

Big Creek WTP 

Raw water is pumped at approximately 1,300 gpm from the Tunnel shaft for the Big Creek 

WTP and is initially treated with chlorine, where it then heads to a welded steel vertical 

column tank with integral baffling to meet minimum contact time requirements pursuant to 

the Surface Water Treatment Rule.  Water is then injected with aqueous ammonia which 

combines with the residual chlorine for chloramination disinfection prior to entering the at-

grade 2.0-million-gallon welded steel clearwell reservoir.  Finished water from the clearwell 

is fed through a UV disinfection system.  The water receives final treatment for disinfection 

residual from on-site generated sodium hypochlorite, and lime addition for pH adjustment at 

the treated water booster pump station building prior to entering the distribution system water 

main.  GCSD injects lime into the water to raise the pH to 8.5 or higher to stabilize the 

chloramines. The following Figure 1 includes a basic process diagram showing the sequence 

of the water process. 

The capacity of the Big Creek WTP is sufficient to meet the ultimate peak hour demand of 

1,226 gpm.  The minimum required disinfection for the facility is 99.99% (4-log) removal of 

viruses, and minimum 99.9% (3-log) removal of Giardia lamblia cysts. The District is 

currently able to meet all of the State of California SWRCB minimum requirements for 

municipal potable treatment, as stated under Title 22 of the California Regulations Related to 

Drinking Water “Water Code.”   



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 43 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1 – Big Creek WTP Treatment Process Diagram 

Big Creek Shaft 

(Vertical Turbine Pump) 
Sodium 

Hypochlorite 

Injection 

UV Disinfection 

Building 

Treated Water 

Booster Pumps 

(Horizontal Split Case) 

To Distribution 

2.0 MG Treated Water 

Storage Reservoir 

Ammonia and 

Lime Injection 

Chlorine Contact Tank 

 (Welded Steel) 

Aqueous 

Ammonia 

Ammonia/ 

Monochloramine 

Chlorine, 

Turbidity, pH, 

Temperature,  

Ammonia/ 

Chlorine, 

Turbidity, pH, 

Temperature 

Chlorine, 

Turbidity 
Chlorine, pH, 

Temperature 

Sodium 

Hypochlorite 

Injection 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 44 

Second Garrote WTP 

Similar to the arrangement at the Big Creek WTP, raw water is pumped at approximately 700 

gpm from the Hetch-Hetchy Tunnel shaft and treated with chlorine.  Water then heads to the 

separate storage and treatment site located approximately 400 feet north, to a welded steel 

vertical column tank with integral baffling to meet minimum contact time requirements.  

Water from the contact tank is pumped to the separate storage and treatment site and injected 

with aqueous ammonia which combines with the residual chlorine for chloramination 

disinfection prior to entering the at-grade 2.0-million-gallon welded steel clearwell reservoir.  

Finished water from the clearwell is fed through a UV disinfection system.  The water 

receives final treatment for disinfection residual from on-site generated sodium hypochlorite, 

and lime addition for pH adjustment at the treated water booster pump station building prior 

to entering the distribution system water main. 

The Second Garrote WTP is also equipped with an emergency packaged membrane 

filtration system provided by Pall Corporation.  The District installed the membrane 

filtration system to accept an alternative water supply from the Cherry Lake Reservoir 

during drought conditions associated with the Hetch Hetchy reservoir. It is not typical 

for Cherry Lake water to be supplied via the mountain tunnel. This was a very rare event 

and was used to test the ability of Cherry Lake to be used as an alternative water supply 

if Hetch Hetchy water is unavailable. During the tunnel shutdown, no water is within the 

tunnel. The filtration unit was installed as a repercussion of the prolonged Hetch Hetchy 

water supply shutdown. 

The use of Cherry Lake water as an alternate source of raw water during the temporary 

supply shutdown was an arrangement made between the District and Hetch Hetchy 

(SFPUC).  The addition of Cherry Lake water was a precautionary action taken by Hetch 

Hetchy to test the ability of Cherry Lake to be utilized in the occurrence that the Hetch 

Hetchy Reservoir becomes so low that it can no longer supply water to the region. Due to 

the change in water source and quality during this alternate source supply period, 

procurement and installation of a temporary filtration system was required by the District.  

The Pall filtration system installed is a portable, trailer-mounted membrane filtration 

system, which has been plumbed into the existing main WTP process.  An equalization 

tank was installed adjacent to the existing raw water pumps to inhibit cycling of raw water 

pumping during filter system backwash and rinse cycles. 

During the alternate source supply period, the District was able to make successful use of the 

Pall filtration system, and the Second Garrote WTP continued to supply water to the 

Groveland community during this alternate source supply period.  However, the temporary 

shutdown and alternate supply from Cherry Lake was ordered stopped by SFPUC due to the 

poorer water quality San Francisco was receiving, and Hetch Hetchy reservoir was restored 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 45 

as the supply source.  The District no longer operates the Pall filtration system for treatment 

but does maintain service of the filtration system to maintain reliability of the system and 

maintain the ability to return it to service, if needed. 

The following Figure 2 includes a basic process diagram showing the sequence of the water 

process at the Second Garrote WTP, which includes the Pall filtration system maintained in 

an off-line standby service mode. 

The capacity of the Second Garrote WTP is sufficient to meet the ultimate maximum day 

demand of 613 gpm.  The minimum required disinfection for the facility is 99.99% (4-log) 

removal of viruses, and minimum 99.9% (3-log) removal of Giardia lamblia cysts. The 

District is currently able to meet all of the State of California SWRCB minimum 

requirements for municipal potable treatment, as stated under Title 22 of the California 

Regulations Related to Drinking Water “Water Code.” 

  



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 46 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2 – Second Garrote WTP Treatment Process Diagram 

  

Second Garrote Shaft 

(Vertical Turbine Pump) 

Sodium 

Hypochlorite 

Injection 

UV Disinfection 

Building 

Treated Water 

Booster Pumps 

(Horizontal Split Case) 

To Distribution 

2.0 MG Treated Water 

Storage Reservoir 

Ammonia and 

Lime Injection 

Chlorine Contact Tank 

 (Welded Steel) 

Aqueous 

Ammonia 

Packaged Membrane 

Filtration System 
** 

** 

** Standby System 

Chlorine, pH, 

Temperature 

Chlorine, Turbidity, pH, 

Temperature, Ammonia/ 

Monochloramine 

Chlorine, 

Turbidity, pH, 

Temperature 

Chlorine, 

Turbidity 

Ammonia/ 

Monochloramine 

Sodium 

Hypochlorite 

Injection 

Cherry Lake Diversion 

Source into Equalization 

Tank ** 
** 

Eq. Basin 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 47 

Alternate Water Supply WTP 

Raw water for the AWS obtained from Pine Mountain Lake is pumped through a 

containerized pre-packaged membrane filtration system.  The pre-packaged membrane 

filtration system consists of two banks of membrane modules, piping manifolds, electrical 

control panels, and an air compressor all housed within a trailer-mounted C-train container.  

Filtered water is piped to two in-series trailer tanks along with sodium hypochlorite chemical 

injection, which serve as contact tanks.  Water is treated with aqueous ammonia after it 

leaves the equalization tank (mini-clearwell).  Treated water from the clearwell is plumbed to 

a trailer mounted packaged pump station with multiple vertical in-line pumps, and discharges 

into piping connected to the distribution system beyond the perimeter of the golf course 

property.  The following Figure 3 includes a basic process diagram showing the sequence of 

the water process. 

The AWS is permitted to produce 600 gpm, however it typically produces approximately 

300-550 gpm.  The AWS can adequately meet the ultimate average day demand and may be 

able to meet the existing maximum day demand, however it is not recommended to operate 

the AWS during peak summer months if it can be avoided. The AWS should be operated 

during the low demand periods of the year (November – May). 

  



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 48 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3 – AWS Treatment Process Diagram 

 

Contact Tank No. 2 

(Steel Trailer Tank) 

Equalization Tank 

To Distribution 

Contact Tank No. 1 

(Steel Trailer Tank) 

Chlorine, Turbidity, 

pH, Ammonia/ 

Monochloramine 

Packaged Membrane 

Filtration System 

Sodium 

Hypochlorite 

Injection 

Aqueous 

Ammonia 

Chlorine, pH, 

Temperature 

Treated Water 

Booster Pumps 

Pine Mountain Lake 

Turbidity 

(NTU), 

Chlorine (mg/L) 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 49 

 Storage 

The District maintains five (5) storage facilities within the distribution system that provide 

2.64 MG of water storage, excluding the two 2.0 MG clearwells at the 2G and BC WTPs.  

The District’s storage facilities are shown on Exhibit 5 and listed in Table VI-2. 

Table VI-2: District Storage Facilities 

Tank 

Name 

Pressure Zone 
Ground 

Elevation 

(ft) 

Water Height (ft)   

Diameter 

(ft) 

Volume 

(gal) Direct Thru PRV Min Max Overflow 

HGL 

(ft) 

Tank 1 GL-SE GL-C, BOF 3136.0 5.0 24.0 24.6 3160.0 60.0 500,000 

Tank 2 PML-W PML-NW 2917.0 5.0 20.0 20.7 2937.0 80.0 750,000 

Tank 3 PML-S 

PML-C, 
PML-SW, 

PML-E 3013.0 5.0 20.0 20.4 3033.0 80.0 750,000 

Tank 4 PML-NE PS n/a 2912.0 5.0 17.4 17.8 2929.6 70.0 500,000 

Tank 5 GL-S 
GL-S 

subzone 3429.0 5.0 16.0 16.7 3445.0 38.5 140,000 

Total                 2,640,000 

 

Most storage tanks have a single inlet/outlet pipeline. Tanks 2, 4 and 5 have an internal 

mixing system (PAX).   

 Pumping 

The District maintains five (5) potable water pump stations within the distribution system, 

excluding the pumping facilities at the 2G, BC and AWS WTPs.  The District’s pumping 

facilities are shown on Exhibit 5 and listed in Table VI-3. 

Table VI-3: District Pumping Facilities 

PS Name 

Suction 

Zone 

Discharge 

Zone 

# of 

Pumps 

Pump 

Flow 

(gpm) TDH (ft) HP VFD Generator 

Highlands Station 5 
/ GL-S GL-SE Tank 5 2 200 310 30 N Y 60 kW 

Tank 4 Hydro / 
PML-NE Tank 4 PML-NE 2 400 168 40 Y Y 200 kW 

Butler Way Bypass / 
Intra-System 

Big Creek 
PS Tank 1 2 690 281 50 N N n/a 

Tank 2 Hydro Tank 2 sub-zone 1 25 n/a 3 N Y 
150 kW 

Tank 2 Transfer AWS Tank 2 3 475 386 60 Y Y 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 50 

 Distribution  

The water distribution system consists of approximately 72 miles of pipelines, ranging in 

diameter from 2-inch to 16-inch.  A majority of the system consists of 6-inch diameter 

pipeline.  A majority (approximately 80%) of the pipeline material in the system is ACP.  

The breakdown of the system pipelines is shown on Exhibit 6 and Table VI-4.  

Table VI-4: District Pipelines 

Pipe Diameter 

(in) 

Length (ft) 

(feet) (miles) 

2 502 0.1 

4 25,763 4.9 

6 283,305 53.7 

8 24,791 4.7 

10 20,919 4.0 

12 10,177 1.9 

16 12,245 2.3 

Total 377,702 71.5 

 

Due to the hilly terrain, the District relies on pressure stations to control pressure within the 

distribution system. The District maintains seventeen (17) pressure reducing stations, as 

shown on Table VI-5 and Exhibit 5.  

  



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   

 

 
October 2023 – FINAL 51 

Table VI-5: District Pressure Reducing Stations 

PRS 

Name 

Upstream 

Zone 

Downstream 

Zone 

Ground 

Elevation 

(ft) 

Downstream 

Pressure 

Setting (psi) 

Calculated 

HGL (feet) 

# of 

Valves 

Valve 

Diameter 

(in)  

BOF-01 GL-SE BOF 2924 34 3003 1 4  

GL-01 GL-SE GL-C 2986 65 3136 1 4  

GL-02 GL-SE GL-C 2920 54 3045 1 4  

GL-03 GL-SE GL-C 2980 52 3100 1 4  

PML-01 PML-S PML-SW 2774 81 2961 2 6 & 2-1/2 
 

PML-02 PML-SW PML-C 2668 84 2862 1 4  

PML-03 PML-W PML-NW 2658 31 2730 1 4  

PML-04 PML-E PML-NW 2576 73 2745 1 4  

PML-05 PML-E PML-C 2675 60 2814 1 4  

PML-06 PML-SW PML-C 2739 54 2864 1 4  

PML-07 PML-W PML-NW 2698 31 2770 1 4 
 

PML-08 PML-E PML-C 2763 49 2876 1 4  

PML-09 
BC PS 

(PML-S) PML-E 2728 125 3017 2 6 & 2 
 

PML-10 
BC PS 

(PML-S) PML-C 2734 61 2875 1 4 
 

PML-11 PML-S PML-C 2779 50 2895 1 4  

PML-12 GL-SE Tank 3 (PML-S) 2913 85 3109 1 4  

GL-S GL-S reduced zone 3160 66 3312 1 4  

 

 Pressure Zones 

There are eleven (11) different pressure zones within the District’s water system.  The 

pressure zones are shown on Exhibit 7 and listed in Table VI-6.  A hydraulic schematic of 

the District’s water system is shown on Exhibit 8. 



Groveland Community Services District 

Integrated Water and Wastewater Master Plan   